ltem no:

Dimension:
Rubber:

Total weight:
Fire protection:

Fire protection testing
EN 45545 (material):

Test result strength/life test
(Multiaxial strength test)

Results:

) BATEGU

’

Layer spring
(primary spring)

VF 7544FR

246 mm X 227 mm X 33 mm

580 g

3.000 g

EN 45545-2 R9HL 2

Staatl. Versuchsanstalt TGM, Wien

Schweil3techn. Zentralanstalt (SZA), Wien

Requirements fulfilled



